DEENDAYAL PORT AUTHORITY

(Erstwhile: DEENDAYAL PORT TRUST)

www.deendayalport.gov.in

Administrative Office Building
Post Box NO. 50
GANDHIDHAM (Kutch).
Gujarat: 370 201.

Fax: (02836) 220050

Ph.: (02836) 220038

EG/WK/4751/Part (remaining 3 facilities)/ 5"} Dated: 02/04/2025

To,

The Director (Environment) & Member Secretary,
Gujarat Coastal Zone Management Authority,

Govt. of Gujarat,
Forest & Environment Department,
Block No.14, 8™ floor,

Sachivalaya,

Gandhinagar - 382 010,

Sub: Development of 3 Remaining Integrated Facilities (stage I) within the existing
Deendayal Port Authority (Erstwhile: Deendayal Port Trust) at Gandhidham, Kutch,

Gujarat - Submission of Point-wise Compliances of the stipulated conditions in
[...]
chloride concentration was observed as 71.47 mg/L and 17.87 mg/L, with an average
value of 44.67 mg/L. Thus, the chloride levels at both project sites fall within the
acceptable limit of 250 mg/L, as specified under 15:10500:2012.

= Total Hardness (TH): The concentration of Total Hardness varies from 2.5 to 210 mg/L,
with an average concentration of 54.41 mg/L. At location DW-11, the total hardness
was observed 210 mg/L, which exceeds the acceptable limit but falls within the
permissible limit. While at Vadinar, the observed values were 130 & 20 mg/L; at
locations DW-19 & D-20, with an average concentration of 75 mg/L. which was found
to be within the acceptable norm of 200 mg/L as specified by 1S:10500:2012 and is not
harmful for local inhabitants.

* Total Dissolved Solids (TDS): Monitoring TDS is crucial because it provides an
indication of overall quality of the water. During the monitoring period, the TDS
concentrations in Kandla were observed to vary in a wide range i.e., between 8 to 538
mg/L, with an average concentration of 138.22 mg/L. At Locations DW-11, the TDS

Page 65 of 120



GEMI

’ ' Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
e
ol

value is 538 mg/L, which is more than the acceptable limit but within the permissible
limit. while in Vadinar, it ranged from 60 to 258 mg/L, with an average of 159 mg/L.
It is important to note that the TDS concentrations in both Kandla and Vadinar fall
well within the acceptable limit of 500 mg/L.

Fluoride: The concentration was found BQL, at all of the monitoring location except
for locations DW-11 (0.31 mg/L) at Kandla. While at Vadinar Fluoride concentration
was reported to be 0.500 & 0.360 mg/ L respectively at both of the monitoring location.
Sulphate: At the monitoring locations of Kandla, the sulphate concentrations were
recorded BQL for majority of the locations except the locations DW-3(33.516 mg/L),
DW-5 (52.375 mg/L), DW-9 (38.326 mg/L), DW-11 (66.402 mg/L), and DW-16 (21.771
mg/L). In Vadinar, the sulphate concentration was observed 33.620 mg/L at location
DW-19 and BQL at location DW-20. During monitoring period in Kandla and Vadinar,
the sulphate concentrations were found to be within the acceptable limits i.e., 200
mg/L as per the specified norms.

Nitrate: During the monitoring period, at Kandla & Vadinar variation in the
concentration of Nitrate was observed to be in the range of 1.33 to 30.93 mg/L, with the
average concentration of 8.70 mg/L and locations DW-1, DW-2, DW-4, DW-7, DW-§,
DW-12, DW-13, DW-16 and DW-18 were recorded as “BQL”. While at Vadinar, the
concentration recorded 3.584 mg/L at location DW-19 and BQL at location DW-20.
Nitrite: Except locations DW-11 (1.638 mg/L), all monitoring locations showed the
Nitrite concentration as BQL at Kandla & Vadinar.

Sodium: During the monitoring period, at Kandla variation in the concentration of
Sodium was observed to be in the range of 10.72 to 109.58 mg/L, with the average
concentration of 42.50 mg/L and Location DW-1, DW-2, DW-4, DW-7 & DW-8 showed
the BQL concentration for Sodium. While at Vadinar, the concentration recorded 54.54
mg/L at DW-19 and 17.05 mg/L at DW-20.

Odour: Odour values recorded 1 TON at all monitoring locations of Kandla and
Vadinar.

Arsenic: In Kandla & Vadinar, the Arsenic concentrations were recorded BQL for all
of the locations.

Copper: In Kandla & Vadinar, the Copper concentrations were recorded BQL for all
of the locations.

Iron: Except for locations DW-4 (0.119 mg/L), DW-10 (0.126 mg/L), DW-12 (0.872
mg/L), DW-14 (0.121 mg/L), DW-16 (0.252 mg/L), and DW-18 (0.109 mg/L), the other
locations were observed to have concentrations Below the detection Limit at Kandla.
Whereas, at Vadinar the Copper concentrations were recorded 0.128 mg/L & BQL for
locations DW-19 and DW-20 respectively.

Lead: In Kandla & Vadinar, the Lead concentrations were recorded BQL for all of the
locations.

Manganese: All of locations observed to have BQL concentration for both the
monitoring locations at Kandla and Vadinar except the location DW-8 (0.059 mg/L).
Free Residual Chlorine: Free Residual Chlorine concentrations at all monitoring
locations, including Kandla and Vadinar, were observed to be below quantifiable
limits (BQL) except at location DW-11, where a concentration of 4.96 mg/L was

Page 66 of 120



GEMI

’ ' Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
e
ol

recorded. According to health standards, concentrations exceeding 4 mg/L are
considered unsafe for human health, potentially leading to adverse health effects.
The parameters such as Free Residual Chlorine, Toal Suspended Solid, Potassium
Hexavalent Chromium and the metals (Cadmium, Mercury, Total Chromium and
Zinc) were all observed to have concentrations “Below the Quantification Limit
(BQL)” at majority of the locations during the monitoring period.

Bacteriological Analysis of the drinking water reveals that Total Coliforms (TC) were
detected in higher number at location DW-1 (5110 MPN/100ml), DW-11 (4250
MPN/100ml), DW-15 (3400 MPN/100ml), DW-5 (3110 MPN/100ml) & DW-8 (2018
MPN/100ml). Whereas, TC were also detected at locations DW-2 (380 MPN/100ml),
DW-3 (695 MPN/100ml), DW-6 (130 MPN/100ml), DW-7 (10 MPN/100 ml), DW-9
(1060 MPN /100 ml), DW-13 (35 MPN /100 ml), DW-17 (385 MPN/100 ml), DW-18 (85
MPN/100 ml), DW-19 (75 MPN/100 ml) and DW-20 (5 MPN /100 ml) and for the rest
of the monitoring locations of Kandla and Vadinar were detected “Below the
Quantification Limit (BQL)”. Reporting such concentration of Coliforms indicates
certain external influx may contaminate the source. Hence, it should be checked at
every distribution point.

8.4 Remedial Measures

Appropriate water treatment processes should be administered to eradicate coliform
bacteria. The methods of disinfection such as chlorination, ultraviolet (UV), or ozone
etc, apart from that, filtration systems can also be implemented to remove bacteria,
sediment, and other impurities.

The following steps can be implemented to ensure that the water being supplied is safe
for consumption:

¢ Regular monitoring should be carried out to assess the quality of drinking water
at various stages, including the source, purification plants, distribution network,
and consumer endpoints would help in early detection of coliform bacteria or
other contaminants in the drinking water.

oIt is necessary to carry out a system assessmentto determine whether the
drinking-water supply chain (up to the point of consumption) as a whole can
deliver water of a quality that meets identified targets. This also includes the
assessment of design criteria of the treatment systems employed.

e Identifying control measures in a drinking-water system that will collectively
control identified risks and ensure that the health-based targets are met. For
each control measure identified, an appropriate means of operational
monitoring should be defined that will ensure that any deviation from required
performance (water quality) is rapidly detected in a timely manner.

e Management and communication plan should be formulated describing actions
to be taken during normal operation as well as during incident conditions (such
as drinking water contamination) and documenting the same.

Page 67 of 120



)
Gi; Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
e
ol

CHAPTER 9: SEWAGE TREATMENT
PLANT MONITORING

Page 68 of 120



GEMF Environmental Monitoring Report of Deendayal Port Authority, June-July 2024

9.1 Sewage Treatment Plant (STP) Monitoring:

The principal objective of STP is to remove contaminants from sewage to produce an
effluent that is suitable to discharge to the surrounding environment or an intended reuse
application, thereby preventing water pollution from raw sewage discharges. As defined
in the scope by Deendayal Port Authority (DPA), Kandla, the STP Monitoring is to be
carried out weekly at three locations, one at Kandla, one at Gopalpuri and one STP at
Vadinar. The samples from the inlet and outlet of the STP have been collected weekly.
The details of the locations of STP to be monitored for Kandla and Vadinar have been
mentioned in Table 23 as follows:

Table 23: Details of the monitoring locations of STP

Location Code Location Name Latitude Longitude

1. STP-1 STP Kandla 23.021017N 70.215594E
Kandla

2. STP-2 STP Gopalpuri 23.077783N 70.136759E

3. Vadinar | STP-3 STP at Vadinar 22.406289N 69.714689E

The Consolidated Consent and Authorization (CC&A) issued by the GPCB were referred
for the details of the STP for Kandla and Gopalpuri. The CC&A of Kandla and Gopalpuri
entails that the treated domestic sewage should conform to the norms specified in Table
24. The treated effluent conforming to the norms shall be discharged on the land within
the premises strictly for the gardening and plantation purpose. Whereas, no sewage shall
be disposed outside the premises in any manner.

Table 24: Treated effluent Standards (as per CC&A of Kandla STP)

1. pH 6.5-8.5

2. BOD (3 days at 27°C) 30 mg/L

3. Suspended Solids 100 mg/L

4. Fecal Coliform <1000 MPN/100 ml

The detailed process flow diagram of the Kandla and Gopalpuri STP have been
mentioned in Figure 3 and 4 as follows:

Page 69 of 120



GEMI

Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
Ll
Raw Waste Water
[From Colony)
1. Screen
Chamber 4. Flocculation
3. Oil & Grease 5. Primary » 6. Aeration Tank
T Settling Tank
2. Collection Tank| ™7 rep
¥
7. Secondary
Leachate Settling Tank
B. Slow Sand
Filter ¥ . 11, Sludge
+ Drying Bed
8. Sludge Used as
Chloring manure
10. Treated .
Contact » Gardening
Tank water Tank| ——— 4 and

T Plantation

Chlorine dosing
Tank

Dosing

Pump

Figure 3: Process flow diagram of STP at Kandla

Page 70 of 120



GEMI

’ ' Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
e
ol

Raw Waste
Water (From
Colony)

1. Existing Raw

Sewage Sump | 4
3.
Mechanical — 6. Anoxic Tank
Screen 5.Grit —F
Chamber
2. Inlet Chamber|
4 Manual Screen
7. Aerobic
Reactor
11. Sludge l
+———| 10.Treated :
Sumo «——| 9PlateSettle |, | S Aerobic
i Water Tank Tank Reactor - 2
Sludge Cake for Disposal
Figure 4: Process flow diagram of STP at Gopalpuri
STP at Vadinar

The STP at Vadinar has been built with a treatment capacity of 450 KLD/day. The
Consolidated Consent and Authorization (CC&A) issued by the GPCB has been referred
for the details of the said STP. The CC&A of the Vadinar STP suggests that the domestic
effluent generated shall be treated as per the norms specified in Table 25. The treated
effluent conforming to the norms shall be discharged on the land within the premises
strictly for the gardening and plantation purpose. Whereas, no sewage shall be disposed
outside the premises in any manner.

Page 71 of 120



GEMI

"
ol

Environmental Monitoring Report of Deendayal Port Authority, June-July 2024

Table 25: Norms of treated effluent as per CC&A of Vadinar STP
Sr. No. Parameters Prescribed limits

1. pH 5.5-9

2. BOD (3 days at 27°C) 10 mg/L

3. Suspended Solids 20 mg/L

4 Fecal Coliform Desirable 100 MPN /100 ml
Permissible 230 MPN /100 ml

5. COD 50 mg/L

The detailed process flow diagram of the Vadinar STP have been mentioned in Figure 5

as follows:
Linflow |—| 2.Screening | | 3.Collection | »| LAeration
Tank Tank
6.Chlorine 5.5econdary
7.Sand —
| Contact Clarifier
8.Carb
: ot 9. Treated
Filter Water Tank

Figure 5: Process flowchart for the STP at Vadinar

Sludge
Tank

The map depicting the locations of STP to be monitored in Kandla and Vadinar have been

shown in Map 14 and 15 as follows:

Page 72 of 120



Environmental Monitoring Report of Deendayal Port Authority, June-July 2024

*Kardia Aiipoit

3

- -
Radissaaisiotelikandia

GoogleEarth

STIED S R 2o E TS

Map 14: Locations for STP Monitoring at Kandla

Page 73 of 120




Environmental Monitoring Report of Deendayal Port Authority, June-July 2024

HEREES Vokatiyo

Valupir

Kalubhar Tapu S1U1H 1214

/"

VadinagdlSIsii

Singach i 212

Bharanai&H2L[s

Goog|e Earth 4R MSia Alrblc e ety

MDA, LS ays, B, GEDED x %

Jhakhanors (Ui

Iexar EetTiEanies

6 lamn

Map 15: Locations for STP Monitoring at Vadinar

Page 74 of 120




GEMI
" Environmental Monitoring Report of Deendayal Port Authority, June-July 2024
ol

Methodology

As per the defined scope by DPA, the sampling and analysis of water samples from the
inlet and outlet of the STP’s of Kandla and Vadinar are carried out once a week, i.e., four
times a month.

The water samples were collected from inlet and the outlet of the STP’s and analyzed for
physico-chemical and microbiological parameter. Collection and analysis of these
samples was carried out as per established standard methods and procedures for the
examination of water. The samples were analyzed for selected parameters to establish the
existing water quality of the inlet and outlet points of the STP. GEMI has framed its own
guidelines for collection of water/wastewater samples titled as ‘Sampling Protocol for
Water & Wastewater’; which has been approved by the Government of Gujarat vide letter
no. ENV-102013-299-E dated 24-04-2014 under the provision of Water (Preservation and
Control of Pollution) Act 1974. The sample collection and preservation are done as per
the said Protocol. Under the project, the list of parameters to be monitored for the STP
have been mentioned in Table 26 as follows:

Frequency

Monitoring is required to be carried out once a week for monitoring location of Kandla
and Vadinar i.e., two STP station at Kandla and one STP station at Vadinar.

Table 26: List of parameters monitored for STP’s at Kandla and Vadinar
Sr.No. Parameters  Units . Reference method Instruments

- APHA, 2314 edition,
1 pH 4500- H* B, 2017 pH Meter
2. TDS L \Y% P ith
mg/ APHA, 23 Edition, | .i0 % P
iltration assem an
3. TSS mg/L 2540 C: 2017 y
Oven
APHA, 234 Edition, s
4. DO mg/L Hon Titration Apparatus
4500 C: 2017
APHA, 234 Edition, Titration Apparatus plus
5. COD L
mg/ 5220 B: 2017 Digester
BOD  Incubat 1
6. BOD mg/L 15-3025, Part 44, 1993 oo heubator - pius
Titration Apparatus
7. SAR meq/L IS 11624: 2019 Flame Photometer
Total
8. o |MPN/100ml | 1S1622: 2019 LAF/ Incubator
Coliforms

9.2 Result and Discussion

Analytical results of the STP samples collected from the inlet and the outlet of the STP’s
of Kandla and Vadinar have been summarized in Table 27 & 28. Further it was compared
with the standard norms specified in the CC&A of the respective STPs.

Page 75 of 120



Environmental Monitoring Report of Deendayal Port Authority, June-July 2024

Table 27: Water Quality of inlet and outlet of STP of Kandla
Parameter Units GPCB Kandla

Norms Week 3 of June Week 4 of June Week 1 of July Week 2 of July

(Kandla) STP-1 STP-1 STP-2 STP-2 STP-1 STP-1 STP-2 STP-2 STP-1 STP-1 STP-2 STP-2 STP-1 STP-1 STP-2 STP-2
(Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet)

1. pH - 6.5-8.5 7.02 7.22 7.08 7.36 7.18 7.41 7.12 7.29 7.22 7.56 7.08 7.21 7.12 7.48 6.94 7.48
2. TDS mg/L - 1896 1438 708 682 3948 3583 977 745 1869 1624 766 498 6643 3814 962 894
3. TSS mg/L 100 126 8 88 10 88 12 126 18 72 14 108 10 78 6 62 8
4. COD mg/L - 249 92.4 257 522 229 66.47 236 427 173.7 66.21 385.7 54.7 233 71.2 184 52
5. DO mg/L - BQL 5 BQL 3 BQL 4.8 BQL 4.2 BQL 3.9 BQL 5.4 BQL 23 BQL 4
6. BOD mg/L 30 77.81 11.55 80.32 6.53 71.19 14.16 87.19 9.26 68.34 8.27 118.54 7.59 79.46 6.89 57.5 6.5
7. SAR meq/L - 10.69 8.54 4 3.58 18.47 13.91 7.41 5.34 8.79 8.13 4.92 2.78 16.72 5.63 4.75 5.14
8. Total MPN/

Coliforms | 100ml <1000 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600 1600

Table 28: Water Quality of inlet and outlet of STP of Vadinar

GPCB
Norms Week 3 of June Week 4 of June Week 1 of July Week 2 of July
Parameter (Vadinar)
STP-3 STP-3 STP-3 STP-3 STP-3 STP-3 STP-3 STP-3
(Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet) (Inlet) (Outlet)
1. pH - 5.5-9 7.21 7.07 7.22 7.04 7.24 7.05 7.2 7.48
2. TDS mg/L - 584 578 532 442 436 378 452 366